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SAR TEST REPORT

Equipment Under Test:  GSM 850/1900MHz mobile phone with BT
Model No. : C7Ca

Market name: OT-C701a
FCCID: RADO054
Applicant : T&A Mobile phones

Address of Applicant : 4/F, No0.2966, Jinke Rd, Zhangjiang High-Tech Park,
Pudong Shanghai 201203. P. R. China

Date of Receipt : 2007.03.8

Date of Test : 2007.03.15 - 200.04.10
2008.05.29 — 2008.05.30

Date of Issue : 2008.06.03

Standards:

FCC OET Bulletin 65 supplement C,
ANSI/IEEE C95.1, C95.3, IEEE 1528-2003

In the configuration tested, the EUT complied with the standards specified above.

Remarks:

This report details the results of the testing carried out on one sample, the results contained in this
test report do not relate to other samples of the same product. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any
configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS-CSTC Shanghai GSM Lab or testing done by
SGS-CSTC Shanghai GSM Lab must approve SGS Shanghai GSM Lab in connection with distribution or
use of the product described in this report in writing.

Tested by : Date : 2008.06.03

f

Approved by : ,’3; m![ -‘":f'fl.ﬁ TN Date : 2008.06.03
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1.1 Test Laboratory

GSM Lab

SGS-CSTC Standards Technical Services Co.Ltd Shanghai Branch
9F,the 3" Building, N0.889, Yishan Rd, Xuhui District, Shanghai, China
Zip code: 200233

Telephone: +86 (0) 21 6495 1616

Fax: +86 (0) 21 5450 0149

Internet: http://www.cn.sgs.com

1.2 Details of Applicant
Name: T&A Mobile phones

Address:
4/F, No0.2966, Jinke Rd, Zhangjiang High-Tech Park,

Pudong Shanghai 201203. P. R. China

1.3 Description of EUT(s)

Brand name ALCATEL
Model No. C7Ca
Market Name OT-C701a
Serial No. IMEI: 011073000003040
Sample Status Production
. T5001418AAAA—750mAh

B T Lithium-I

atiery Type M On 8 0057 2AAAA —700mAN
Antenna Type Inner Antenna
Operation Mode GSM850/PCS1900
Modulation Mode GMSK

GSM850 Tx: 824~849 MHz

Rx: 869~894 MHz
Tx: 1850~1910 MHz
PCS1900 Rx: 1930~1990 MHz
Maximum RF Conducted Power GSMB850: 32.2dBm, PCS1900: 29.2dBm
GPRS Multi-Slot Class 10 uplink 2TS

Frequency range
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1.4 Test Environment
Ambient temperature: 22.0° C
Tissue Simulating Liquid: 22° C

Relative Humidity: 45%~55%

1.5 Operation Configuration
Configuration 1: GSM 850, LeftHandSide Cheek & 15° Tilt Position
Configuration 2: GSM 850, RightHandSide Cheek & 15° Tilt Position
Configuration 3: GSM 850, GPRS,BodyWorn (2.0 cm between EUT and phantom)
Configuration 4. PCS 1900, LeftHandSide Cheek & 15° Tilt Position
Configuration 5: PCS 1900, RightHandSide Cheek & 15° Tilt Position

Configuration 6: PCS 1900, GPRS,BodyWorn (2.0 cm between EUT and phantom)

1.6 The SAR Measurement System
A photograph of the SAR measurement System is given in Fig. a.

This SAR Measurement System uses a Computer-controlled 3-D stepper motor system
(Speag Dasy 4 professional system). A Model ES3DV3 3088 E-field probe is used to
determine the internal electric fields. The SAR can be obtained from the equation SAR=
o (|Ei[%)/ p where o and p are the conductivity and mass density of the tissue-simulant.

The DASY4 system for performing compliance tests consists of the following items:

i Astandard high precision 6-axis robot (Stabile RX family) with controller, teach
pendant and software. An arm extension for accommodation the data acquisition
electronics (DAE).

i Adosimetric probe, i.e., an isotropic E-field probe optimized and calibrated for
usage in tissue simulating liquid. The probe is equipped with an optical surface
detector system.

i Adata acquisition electronics (DAE) which performs the signal amplification, signal
multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. The unit is battery powered with standard or rechargeable
batteries. The signal is optically transmitted to the EOC.
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The Electro-optical converter (EOC) performs the conversion between optical and
electrical of the signals for the digital communication to DAE and for the analog
signal from the optical surface detection. The EOC is connected to the
measurement server.

rabot
— cortroller
ICSTME-typ)

Fig. a SAR System Configuration

The function of the measurement server is to perform the time critical tasks such as
signal filtering, control of the robot operation and fast movement interrupts.

A probe alignment unit which improves the (absolute) accuracy of the probe
positioning.

A computer operating Windows 2000.
DASY4 software.

Remote control with teach pendant and additional circuitry for robot safety such as
warning lamps, etc.

The SAM twin phantom enabling testing left-hand, right-hand and body-worn
usage.

The device holder for handheld mobile phones.

Tissue simulating liquid mixed according to the given recipes.
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i Validation dipole kits allowing to validating the proper functioning of the system.

1.7 SAR System Verification

The microwave circuit arrangement for system verification is sketched in Fig. b. The daily
system accuracy verification occurs within the flat section of the SAM phantom. A SAR
measurement was performed to see if the measured SAR was within +/- 10% from the
target SAR values. These tests were done at 900MHz and 1900MHz. The tests were
conducted on the same days as the measurement of the DUT. The obtained results from
the system accuracy verification are displayed in the table 1 (SAR values are normalized
to 1W forward power delivered to the dipole). During the tests, the ambient temperature
of the laboratory was in the range 22°C, the relative humidity was in the range 60% and
the liquid depth above the ear reference points was above 15 cm in all the cases. Itis
seen that the system is operating within its specification, as the results are within
acceptable tolerance of the reference values.

D C F

A B _i E |

Fig. b the microwave circuit arrangement used for SAR system verification

Agilent Model E4438C Signal Generator
Mini-Circuit Model ZHL-42 Preamplifier
Agilent Model E4416A Power Meter

Agilent Model 8481H Power Sensor

mo o w »

HT CP6100 20N Dual directional coupler

n

Reference dipole antenna



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 10 of 192

. Target Target
Validation | Frequency Measured | Measured | Measured
_ SAR1g | SAR 10g
Kit MHz SAR 1g SAR 10g Date
(250mWwW) | (250mWwW)
D900V2 900
2.72 1.75 2.83 1.81 2007-03-23
SN184 Head
D900V2 900
2.72 1.75 2.81 1.79 2007-04-10
SN184 Head
D900V2 900
2.75 1.79 2.69 1.72 2007-03-16
SN184 Body
D900V2 900
2.75 1.79 2.71 1.74 2007-04-10
SN184 Body
D900V2 900
2.9 1.87 2.88 1.75 2008-05-29
SN184 Body
9.12 4.83 2007-03-22
D1900V2 1900
9.36 4.96
SN5d028 Head
9.15 4.86 2007-03-27
D1900V2 1900
9.36 4.96 9.22 4.85 2007-04-10
SN5d028 Head
D1900V2 1900
9.5 5.05 9.61 5.09 2007-03-19
SN5d028 Body
D1900V2 1900
9.5 5.05 9.64 5.11 2007-04-10
SN5d028 Body
D1900V2 1900
9.34 4.97 9.57 5.07 2008-05-30
SN5d028 Body

Table 1. Result System Validation

1.8 Tissue Simulant Fluid for the Frequency Band 850MHz and 1900MHZ

The dielectric properties for this body-simulant fluid were measured by using the HP
Model 85070D Dielectric Probe (rates frequency band 200 MHz to 20 GHz) in
conjunction with Agilent E5071B Network Analyzer (300 KHz-8500 MHz). The
Conductivity (o) and Permittivity (p) are listed in Table 2.For the SAR measurement
given in this report. The temperature variation of the Tissue Simulant Fluid was 22°C.
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. . . Simulated
Frequenc Tissue . Permittivit n Vi .
(I(\q/le) y Type Limit/Measured ©) y | Co d(l:;;t ty Tissue
Temp (°C)

Recommended Limit 41.5%5% 0.90+5% 20-24
Head Measured, 2007-03-23 41.8 0.87 22.5
Measured, 2007-04-09 41.7 0.86 22.8
850 Recommended Limit 55.2+5% 0.97£5% 20-24
Measured, 2007-03-16 56.2 0.939 225

Body
Measured, 2007-04-10 55.8 0.941 22.1
Measured, 2008-05-29 53.1 0.997 22.2
Recommended Limit 40.0%5% 1.40£5% 20-24
Measured, 2007-03-22 39.15 1.445 22.3

Head
Measured, 2007-03-27 39.17 1.441 22.1
Measured, 2007-04-09 39.18 1.438 22.4

1900

Recommended Limit 53.35% 1.52+5% 20-24
Measured, 2007-03-19 51.74 1.566 22.6

Body
Measured, 2007-04-09 52.68 1.557 21.7
Measured, 2008-05-30 52.52 1.581 22.1

Table 2. Dielectric parameters for the Frequency Band 850MHz&1900MHZ

1.9 Test Standards and Limits
According to FCC 47 CFR §2.1093(d) the limits to be used for evaluation are based
generally on criteria published by the American National Standards Institute (ANSI) for
localized specific absorption rate (SAR) in Section 4.2 of “IEEE Standard for Safety
Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields,
3KHz to 300GHz,” ANSI/IEEE C95.1-1992, Copyright 1992 by the Institute of Electrical
& Electronics Engineers, Inc., New York, New York 10071.
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Uncontrolled Environment
Human Exposure )
General Population

Spatial Peak SAR 1.60 mW/g
(Brain) (averaged over a mass of 19)

Table 3. RF Exposure Limits

Notes:
1. Uncontrolled environments are defined as locations where there is potential exposure of

individuals who have no knowledge or control of their potential exposure.
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2. Summary of Results

GSM850 SAR (T5001418AAAA—750mAh)

Test Configuration SAR, Averaged over 1g(W/kg) Temperature Verdict
Mode
Channel/Power(dBm) Low/32.2 Middle/32.2 | High/32.1 (°C)
Cheek 0.269 0.414 0.582 22 Pass
Tilt i 0.192 i 22 Pass
Left
Worst Case With SD i i 0.600 22 Pass
Worst Case With BT i i 0.750 22 Pass
Cheek 0.449 0.588 0.780 29 Pass
Tilt i 0.237 i 22 Pass
GSM850 Righ
'ght . - - 0.759
Worst Case With SD 22 Pass
Worst Case With BT i i 0.747 22 Pass
GPRS 0.786 1.07 0.998 29 Pass
Body | Worst Case With SD i 0.975 i 22 Pass
Worst Case With BT i 0.989 i 22 Pass
PCS1900 SAR(T5001418AAAA—750mAh)
Test Configuration SAR, Averaged over 1g(W/kg) Temperature Verdict
Mode
Channel/Power(dBm) Low/29.2 Middle/29.2 | High/29.3 ()
Cheek 0.595 0.758 0.807 29 Pass
PCS1900 Tilt i 0.208 i 22 Pass
Left 0.825
Worst Case With SD i i ' 22 Pass
Worst Case With BT i i 0.748 22 Pass
Right Cheek 0.604 0.729 0.761 22 Pass
Tilt i 0243 i 22 Pass
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Worst Case With SD i i 0.703 22 Pass
Worst Case With BT i i 0.685 22 Pass
GPRS 0.393 0.412 0.348 29 Pass
Body | Worst Case With SD i 0.551 i 22 Pass
Worst Case With BT i 0.408 i 22 Pass
Maximum Values (T5001418AAAA—750mAnh)
Frequency cuT positon power | 192verege | D" | reseraure | vergi
(dBm) (dB) ()
LeftHandSide,Cheek,High+BT 32.1 0.750 0.048 22 PASS
GSM850 RightHandSide,Cheek, High 32.1 0.780 -0.127 22 PASS
GPRS,BodyWorn,Middle 32.2 1.07 -0.031 22 PASS
LeftHandSide,Cheek, High+SD 29.3 0.825 0.073 22 PASS
PCS1900 |RightHandSide,Cheek, High 29.3 0.761 -0.028 22 PASS
GPRS,BodyWorn, Middle+SD 29.2 0.551 -0.246 22 PASS
Maximum Values With Battery-T5000572AAAA—700mAh
':Br:r?;(el\;‘ﬁ)zl) EUT position 2355:: 19 ?vaé;?e F)I(D);I;If(ter Temperature | verdict
(dBm) (dB) ()
LeftHandSide,Cheek,High+BT 32.1 0.678 -0.187 22 PASS
GSM850 RightHandSide,Cheek, High 32.1 0.772 -0.118 22 PASS
GPRS,BodyWorn,Middle 32.2 0.979 -0.114 22 PASS
LeftHandSide,Cheek, High+SD 29.3 0.809 -0.233 22 PASS
PCS1900 |RightHandSide,Cheek, High 29.3 0.628 -0.123 22 PASS
GPRS,BodyWorn, Middle+SD 29.2 0.427 -0.153 22 PASS
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2A. Supplementary

Test Configuration SAR, Averaged over 1g(W/kg) Temperature Verdict
Body
Channel/Power(dBm) Low/32.2 Middle/32.2 | High/32.1 (C)
750mAh GPRS 1.06 0.910 1.05 22 Pass
750mAh | Worst Case With BT 1.02 -- -- 22 Pass
850MHZ
700mAh Worst Case 0.999 -- -- 22 Pass
700mAh | Worst Case With BT 0.971 -- -- 22 Pass
Test Configuration SAR, Averaged over 1g(W/kg) Temperature Verdict
Body
Channel/Power(dBm) Low/29.2 Middle/29.2 | High/29.3 (C)
750mAh GPRS 0.493 0.611 0.573 22 Pass
750mAh | Worst Case With BT -- 0.615 -- 22 Pass
1900MHZ
700mAh Worst Case -- 0.511 -- 22 Pass
700mAh | Worst Case With BT -- 0.495 -- 22 Pass
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Note:

1.

In GSM850 band, the low, middle and high channels are CH128/824.2MHz, CH189/836.4MHz and
CH251/848.8MHz separately.

In PCS1900 band, the low, middle and high channels are CH512/1805.2MHz, CH661/1880.0MHz and
CH810/1909.8MHz separately.

The conducted output power is identical with both battery type T5000572AAAA—700mAh and
T5001418AAAA—750mAh

For the Bodyworn measurements the sample was only placed with the antenna toward the phantom since
this position delivers the highest SAR values.

For the Bodyworn measurements, the distance from the sample to the phantom is 2.0 cm.

For all the tests, the maximum absolute value of the power drift which is under the
GSMB850-LeftHandSide-Cheek-High+SD configuration is 0.277dB.

The supplementary results are derived from the adding new type headset (T5003308AAAA) as described
in Fig 16.

T5001418AAAA-750mAh and T5000572AAAA—700mAh
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Instrument Model Serial number NO. Datg of I_ast
Calibration
Desktop PC COMPAQ EVO N/A GSM-SAR-025 N/A
Dasy 4 software V 4.7 build 44 N/A GSM-SAR-001 N/A
Probe ES3DV3 3088 GSM-SAR-034 2006.12.12
DAE DAE3 569 GSM-SAR-023 2006.12.08
900MHz system validation D900V2 184 GSM-SAR-017 2006.12.06
dipole
1900MHz ?::t:l: validation D1900V2 5d028 GSM-SAR-019 2006.12.12
Phantom SAM 12 TP-1283 GSM-SAR-005 N/A
Robot RX90L F03/5V32A1/A01 GSM-SAR-028 N/A
Dielectric probe kit 85070D US01440168 GSM-SAR-016 2006.12.19
Agilent network analyzer E5071B MY42100549 GSM-SAR-007 2006.12.19
Agilent signal generator E4438 14438CATO-19719 GSM-SAR-008 2006.12.19
Mini-Circuits preamplifier ZHL-42 D041905 GSM-SAR-033 2006.04.19
Agilent power meter E4416A GB41292095 GSM-SAR-010 2006.12.19
Agilent power sensor 8481H MY41091234 GSM-SAR-011 2006.12.19
HT CP6100 20N Coupling 6100 SCP301480120 GSM-SAR-012 2006.12.19
R&S Universal radio CMU200 103633 GSM-AUD-002 2006.12.19
communication tester
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Instrument Model Serial number NO. Datg of I_ast
Calibration
Desktop PC COMPAQ EVO N/A GSM-SAR-025 N/A
Dasy 4 software V 4.7 build 44 N/A GSM-SAR-001 N/A
Probe ES3DV3 3088 GSM-SAR-034 2008.1.18
DAE DAE3 569 GSM-SAR-023 2007.11.19
900MHz system validation DY0OV2 184 GSM-SAR-017 2007.12.21
dipole
1900MHz ?::toel: validation D1900V2 50028 GSM-SAR-019 2007.12.21
Phantom SAM 12 TP-1283 GSM-SAR-005 N/A
Robot RX90L F03/5V32A1/A01 GSM-SAR-006 N/A
Dielectric probe kit 85070D US01440168 GSM-SAR-016 2007.12.18
Agilent network analyzer E5071B MY42100549 GSM-SAR-007 2007.12.18
Agilent signal generator E4438 14438CATO-19719 GSM-SAR-008 2007.12.18
Mini-Circuits preamplifier ZHL-42 D041905 GSM-SAR-033 2007.12.18
Agilent power meter E4416A GB41292095 GSM-SAR-010 2007.12.18
Agilent power sensor 8481H MY41091234 GSM-SAR-011 2007.12.18
HT CP6100 20N Coupling 6100 SCP301480120 GSM-SAR-012 2007.12.18
R&S Universal radio CMU200 103633 GSM-AUD-002 2007.12.18
communication tester
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4 1L eftHand Side-Cheek-GSM850-Middle

Date/Time: 2007-3-23 14:34:03
Test Laboratory: SGS-GSM
GSMB850-LeftHandSide-Cheek-Middle
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.883 mho/m; e.=41.9; p =
1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Mid/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.452 mW/g

Cheek position - Mid/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 4.15 V/m; Power Drift = -0.004 dB

Peak SAR (extrapolated) = 0.605 W/kg

SAR(1 g) = 0.414 mW/g; SAR(10 g) = 0.283 mW/g

Maximum value of SAR (measured) = 0.445 mW/g
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— 0.000

— -2.54

-h.08

-f.62

10.2 7

12,7

0 dB = 0.445mW/g

4.2 eftHandSide-Tilt-GSM850-Middle

Date/Time: 2007-3-23 14:02:25
Test Laboratory: SGS-GSM
GSMB850-LeftHandSide-Tilt-Middle
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.883 mho/m; e.=41.9; p =
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1000 kg/m’

Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Mid/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.206 mW/g

Tilt position - Mid/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 8.53 V/m; Power Drift = -0.087 dB

Peak SAR (extrapolated) = 0.241 W/kg

SAR(1 g) = 0.192 mW/g; SAR(10 g) = 0.143 mW/g

Maximum value of SAR (measured) = 0.203 mW/g
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4. 3LeftHandSide-Cheek-GSM850-Low

Date/Time: 2007-3-23 15:00:48
Test Laboratory: SGS-GSM
GSMB850-LeftHandSide-Cheek-Low
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 824.2 MHz; ¢ =0.864 mho/m; e.=42.1; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.298 mW/g

Cheek position - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 2.72 VV/m; Power Drift = 0.102 dB

Peak SAR (extrapolated) = 0.397 W/kg

SAR(1 g) = 0.269 mW/g; SAR(10 g) = 0.184 mW/g

Maximum value of SAR (measured) = 0.291 mW/g
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4. 4L eftHandSide-Cheek-GSM850-High

Date/Time: 2007-3-23 15:24:57
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-High
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e.=41.8; p =
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1000 kg/m’

Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.630 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 4.93 V/m; Power Drift = -0.147 dB

Peak SAR (extrapolated) = 0.863 W/kg

SAR(1 g) = 0.582 mW/g; SAR(10 g) = 0.397 mW/g

Maximum value of SAR (measured) = 0.627 mW/g
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4 5L eftHandSide-GSM850-Maximum Value-SD

Date/Time: 2007-3-23 16:02:25
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-High+SD
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e.=41.8; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+SD/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.687 mW/g

Cheek position - High+SD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 5.48 VV/m; Power Drift = 0.277 dB

Peak SAR (extrapolated) = 0.849 W/kg

SAR(1 g) = 0.600 mW/g; SAR(10 g) = 0.418 mW/g

Maximum value of SAR (measured) = 0.643 mW/g



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 28 of 192

dB
— 0.000

— -2.64

-h.28

-7.92

10.6 ‘o

-13.2

0dB = 0.643mW/g

4 .6LeftHandSide-GSM850-Maximum Value-BT

Date/Time: 2007-4-11 15:38:55
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-High+BT
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e.=41.8; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+BT/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.803 mW/g

Cheek position - High+BT/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 11.6 VV/m; Power Drift = 0.048 dB

Peak SAR (extrapolated) = 1.90 W/kg

SAR(1 g) = 0.750 mW/g; SAR(10 g) = 0.526 mW/g

Maximum value of SAR (measured) = 0.858 mW/g
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4.7RightHandSide-Cheek-GSM850-Middle

Test Laboratory: SGS-GSM

GSMB850-RightHandSide-Cheek-Middle

DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Date/Time: 2007-3-23 17:33:51
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Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.883 mho/m; e.=41.9; p =
1000 kg/m’
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.638 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 6.31 V/m; Power Drift = -0.033 dB

Peak SAR (extrapolated) = 0.852 W/kg

SAR(1 g) = 0.588 mW/g; SAR(10 g) = 0.403 mW/g

Maximum value of SAR (measured) = 0.629 mW/g
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4.8RightHandSide-Tilt-GSM850-Middle

Date/Time: 2007-3-23 17:03:07
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Tilt-Middle
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.883 mho/m; e.=41.9; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.255 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.51 V/m; Power Drift = 0.132 dB

Peak SAR (extrapolated) = 0.299 W/kg

SAR(1 g) = 0.237 mW/g; SAR(10 g) = 0.175 mW/g

Maximum value of SAR (measured) = 0.251 mW/g
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4.9RightHandSide-Cheek-GSM850-Low

Date/Time: 2007-3-23 20:04:15
Test Laboratory: SGS-GSM
GSMB850-RightHandSide-Cheek-Low
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 824.2 MHz; ¢ =0.864 mho/m; e.=42.1; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.488 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 7.29 V/m; Power Drift = 0.027 dB

Peak SAR (extrapolated) = 0.658 W/kg

SAR(1 g) = 0.449 mW/g; SAR(10 g) = 0.307 mW/g

Maximum value of SAR (measured) = 0.486 mW/g
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4.10RightHandSide-Cheek-GSM850-High

Date/Time: 2007-3-23 18:47:28
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-High
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e.=41.8; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.855 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 10.7 VV/m; Power Drift = -0.127 dB

Peak SAR (extrapolated) = 1.17 W/kg

SAR(1 g) = 0.780 mW/g; SAR(10 g) = 0.531 mW/g

Maximum value of SAR (measured) = 0.845 mW/g
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4.11RightHand Side-GSM850-Maximum Value-SD

Date/Time: 2007-3-23 21:23:38
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-High+SD
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e.=41.8; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High +SD 2/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.821 mW/g

Cheek position - High +SD 2/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 5.10 V/m; Power Drift = 0.148 dB

Peak SAR (extrapolated) = 1.10 W/kg

SAR(1 g) = 0.759 mW/g; SAR(10 g) = 0.508 mW/g

Maximum value of SAR (measured) = 0.809 mW/g
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4.12RightHandSide-GSM850-Maximum Value-BT

Date/Time: 2007-3-23 21:57:30
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-High+BT
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e.=41.8; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High +BT/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.809 mW/g

Cheek position - High +BT/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 5.36 V/m; Power Drift = 0.163 dB

Peak SAR (extrapolated) = 1.09 W/kg

SAR(1 g) = 0.747 mW/g; SAR(10 g) = 0.503 mW/g

Maximum value of SAR (measured) = 0.799 mW/g
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4.13Body-Worn-GSM850-GPRS-Low

Date/Time: 2007-3-16 11:26:34
Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-Low-2.0cm
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GPRS Mode; Frequency: 824.2 MHz;Duty Cycle: 1:4
Medium: 850-Body Medium parameters used: f = 824.2 MHz; o = 0.924 mho/m; ¢=56.2; o = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.893 mW/g

Body Worn - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 20.4 V/m; Power Drift = -0.076 dB

Peak SAR (extrapolated) = 1.18 W/kg

SAR(1 g) = 0.786 mW/g; SAR(10 g) = 0.539 mW/g

Maximum value of SAR (measured) = 0.876 mW/g
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4.14Body-Worn-GSM850-GPRS-Middle

Date/Time: 2007-4-10 17:08:24
Test Laboratory: SGS-GSM
GSMB850-Body-Worn-GPRS-Middle-2.0cm
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GPRS Mode; Frequency: 836.4 MHz;Duty Cycle: 1:4
Medium: 850-Body Medium parameters used: f = 836.4 MHz; o = 0.942 mho/m; ¢=56.2; o = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle 2/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.15 mW/g

Body Worn - Middle 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 28.1 V/m; Power Drift = -0.031 dB

Peak SAR (extrapolated) = 1.43 W/kg

SAR(1 g) = 1.07 mW/g; SAR(10 g) = 0.752 mW/g

Maximum value of SAR (measured) = 1.14 mW/g
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4.15Body-Worn-GSM850-GPRS-High

Date/Time: 2007-3-16 14:17:03
Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-High-2.0cm

DUT: GSM10212817-body; Type: body; Serial: 011073000003040
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Communication System: GSM850-GPRS Mode; Frequency: 848.8 MHz;Duty Cycle: 1:4

Medium: 850-Body Medium parameters used: f = 848.8 MHz; ¢ = 0.955 mho/m; ¢ =56.1; o = 1000
kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High 2/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.08 mW/g

Body Worn - High 2/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 26.4 V/m; Power Drift = -0.069 dB

Peak SAR (extrapolated) = 1.34 W/kg

SAR(1 g) = 0.998 mW/g; SAR(10 g) = 0.707 mW/g

Maximum value of SAR (measured) = 1.06 mW/g
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4.16Body-Worn-GSM850-Maximum Value-SD

Date/Time: 2007-3-16 15:13:37
Test Laboratory: SGS-GSM
GSMB850-Body-Worn-GPRS-Middle-2.0cm+SD
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GPRS Mode; Frequency: 836.4 MHz;Duty Cycle: 1:4
Medium: 850-Body Medium parameters used: f = 836.4 MHz; o = 0.942 mho/m; ¢=56.2; o = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle+SD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.04 mW/g

Body Worn - Middle+SD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 24.1 VV/m; Power Drift = -0.109 dB

Peak SAR (extrapolated) = 1.33 W/kg

SAR(1 g) = 0.975 mW/g; SAR(10 g) = 0.685 mW/g

Maximum value of SAR (measured) = 1.05 mW/g
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4.17Body-Worn-GSM850-Maximum Value-BT

Date/Time: 2007-3-16 15:42:13
Test Laboratory: SGS-GSM
GSMB850-Body-Worn-GPRS-Middle-2.0cm+BT
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GPRS Mode; Frequency: 836.4 MHz;Duty Cycle: 1:4
Medium: 850-Body Medium parameters used: f = 836.4 MHz; o = 0.942 mho/m; ¢=56.2; o = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle+BT/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.05 mW/g

Body Worn - Middle+BT/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 24.7 V/Im; Power Drift = -0.045 dB

Peak SAR (extrapolated) = 1.34 W/kg

SAR(1 g) = 0.989 mW/g; SAR(10 g) = 0.695 mW/g

Maximum value of SAR (measured) = 1.06 mW/g
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4.18LeftHandSide-Cheek-PCS1900-Middle

Date/Time: 2007-3-22 14:40:06
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-Middle
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1880 MHz; o =1.42 mho/m; ¢.=39.2; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.865 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 5.96 V/m; Power Drift = -0.159 dB

Peak SAR (extrapolated) = 1.19 W/kg

SAR(1 g) = 0.758 mW/g; SAR(10 g) = 0.456 mW/g

Maximum value of SAR (measured) = 0.819 mW/g
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4.19L eftHandSide-Tilt-PCS1900-Middle

Date/Time: 2007-3-22 14:09:36
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Tilt-Middle
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1880 MHz; o =1.42 mho/m; ¢.=39.2; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.237 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.79 V/m; Power Drift = -0.086 dB

Peak SAR (extrapolated) = 0.320 W/kg

SAR(1 g) = 0.208 mW/g; SAR(10 g) = 0.124 mW/g

Maximum value of SAR (measured) = 0.227 mW/g
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4.20LeftHandSide-Cheek-PCS1900-Low

Date/Time: 2007-3-22 15:07:46
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-Low
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1850.2 MHz; ¢ =1.37 mho/m; £:=39.3; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.665 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 5.57 VV/m; Power Drift = -0.011 dB

Peak SAR (extrapolated) = 0.930 W/kg

SAR(1 g) = 0.595 mW/g; SAR(10 g) = 0.361 mW/g

Maximum value of SAR (measured) = 0.642 mW/g
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4.21L eftHandSide-Cheek-PCS1900-High

Date/Time: 2007-3-22 15:36:09
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-High
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.46 mho/m; £.=39.1; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.923 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 5.49 V/m; Power Drift = 0.017 dB

Peak SAR (extrapolated) = 1.28 W/kg

SAR(1 g) = 0.807 mW/g; SAR(10 g) = 0.481 mW/g

Maximum value of SAR (measured) = 0.874 mW/g



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 60 of 192

dB
— 0.000

— -4.26

-8.52

-12.8

-17.0

-21.3

0dB = 0.874mW/g

4,221 eftHandSide-PCS1900-Maximum Value-SD

Date/Time: 2007-3-22 16:36:35
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-High+SD
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.46 mho/m; £.=39.1; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+SD/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.959 mW/g

Cheek position - High+SD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 5.02 V/m; Power Drift = 0.073 dB

Peak SAR (extrapolated) = 1.33 W/kg

SAR(1 g) = 0.825 mW/g; SAR(10 g) = 0.490 mW/g

Maximum value of SAR (measured) = 0.901 mW/g
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4.23LeftHandSide-PCS1900-Maximum Value-BT

Date/Time: 2007-3-22 18:15:12
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-High+BT
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.46 mho/m; £.=39.1; p =
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Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+BT/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.843 mW/g

Cheek position - High+BT/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 6.80 V/m; Power Drift = -0.038 dB

Peak SAR (extrapolated) = 1.20 W/kg

SAR(1 g) = 0.748 mW/g; SAR(10 g) = 0.446 mW/g

Maximum value of SAR (measured) = 0.809 mW/g
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4.24RightHandSide-Cheek-PCS1900-Middle

Date/Time: 2007-3-27 9:52:06
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-Middle
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1880 MHz; o =1.42 mho/m; ¢.=39.2; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.794 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 6.03 VV/m; Power Drift = -0.079 dB

Peak SAR (extrapolated) = 1.06 W/kg

SAR(1 g) = 0.729 mW/g; SAR(10 g) = 0.453 mW/g

Maximum value of SAR (measured) = 0.793 mW/g



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 66 of 192

dB
— 0.000

—-3.40

-6.80

-10.2

-13.6

-17.0

0dB =0.793mWI/g

4.25RightHandSide-Tilt-PCS1900-Middle

Date/Time: 2007-3-27 11:35:35
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Tilt-Middle
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1880 MHz; o =1.42 mho/m; ¢.=39.2; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.290 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.6 V/m; Power Drift = -0.051 dB

Peak SAR (extrapolated) = 0.374 W/kg

SAR(1 g) = 0.243 mW/g; SAR(10 g) = 0.143 mW/g

Maximum value of SAR (measured) = 0.263 mW/g
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4.26RightHandSide-Cheek-PCS1900-Low

Date/Time: 2007-3-27 10:19:33
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-Low
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1880 MHz; o =1.42 mho/m; ¢.=39.2; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.652 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 5.74 V/m; Power Drift = -0.015 dB

Peak SAR (extrapolated) = 0.870 W/kg

SAR(1 g) = 0.604 mW/g; SAR(10 g) = 0.378 mW/g

Maximum value of SAR (measured) = 0.657 mW/g
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4.27RightHandSide-Cheek-PCS1900-High

Date/Time: 2007-3-27 10:45:49
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-High
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.46 mho/m; £.=39.1; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.822 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 6.02 VV/m; Power Drift = -0.028 dB

Peak SAR (extrapolated) = 1.12 W/kg

SAR(1 g) = 0.761 mW/g; SAR(10 g) = 0.469 mW/g

Maximum value of SAR (measured) = 0.830 mW/g
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4.28RightHandSide-PCS1900-Maximum Value-SD

Date/Time: 2007-3-27 12:01:44
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-High+SD
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.46 mho/m; £.:=39.1; p =



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 73 of 192
1000 kg/m’

Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+SD/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.758 mW/g

Cheek position - High+SD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 6.18 V/m; Power Drift = -0.223 dB

Peak SAR (extrapolated) = 1.04 W/kg

SAR(1 g) = 0.703 mW/g; SAR(10 g) = 0.434 mW/g

Maximum value of SAR (measured) = 0.764 mW/g
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4.29RightHandSide-PCS1900-Maximum Value-BT

Date/Time: 2007-3-27 12:30:09
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-High+BT
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.46 mho/m; £.=39.1; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+BT/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.748 mW/g

Cheek position - High+BT/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 6.21 V/m; Power Drift = -0.049 dB

Peak SAR (extrapolated) = 0.993 W/kg

SAR(1 g) = 0.685 mW/g; SAR(10 g) = 0.425 mW/g

Maximum value of SAR (measured) = 0.742 mW/g
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4.30Body-Worn-PCS1900-GPRS-Low

Date/Time: 2007-3-19 20:22:56
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-Low-2.0cm
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GPRS Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:4
Medium: 1900-Body Medium parameters used: f = 1850.2 MHz; ¢ = 1.53 mho/m; &.=50.9; o = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.419 mW/g

Body Worn - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.1 VV/m; Power Drift = -0.060 dB

Peak SAR (extrapolated) = 0.620 W/kg

SAR(1 g) = 0.393 mW/g; SAR(10 g) = 0.247 mW/g

Maximum value of SAR (measured) = 0.422 mW/g
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4.31Body-Worn-PCS1900-GPRS-Middle

Date/Time: 2007-3-19 19:58:01
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-Middle-2.0cm
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4
Medium: 1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; ¢=50.8; p = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.446 mW/g

Body Worn - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.9 VV/m; Power Drift = -0.214 dB

Peak SAR (extrapolated) = 0.666 W/kg

SAR(1 g) = 0.412 mW/g; SAR(10 g) = 0.258 mW/g

Maximum value of SAR (measured) = 0.442 mW/g
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4.32Body-Worn-PCS1900-GPRS-High

Date/Time: 2007-3-19 20:42:10
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-High-2.0cm
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GPRS Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:4
Medium: 1900-Body Medium parameters used: f = 1909.8 MHz; ¢ = 1.6 mho/m; ¢ =50.7; o = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.384 mW/g

Body Worn - High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.2 V/m; Power Drift = -0.005 dB

Peak SAR (extrapolated) = 0.595 W/kg

SAR(1 g) = 0.348 mW/g; SAR(10 g) = 0.207 mW/g

Maximum value of SAR (measured) = 0.378 mW/g
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4.33Body-Worn-PCS1900-Maximum Value-SD

Date/Time: 2007-4-10 13:37:56
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-Middle-2.0cm+SD
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4
Medium: 1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; ¢=50.8; p = 1000
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kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle+SD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.631 mW/g

Body Worn - Middle+SD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 13.7 V/m; Power Drift = -0.246 dB

Peak SAR (extrapolated) = 0.940 W/kg

SAR(1 g) = 0.551 mW/g; SAR(10 g) = 0.329 mW/g

Maximum value of SAR (measured) = 0.592 mW/g
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4.34Body-Worn-PCS1900-Maximum Value-BT

Date/Time: 2007-3-19 21:48:37
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-Middle-2.0cm+BT

DUT: GSM10212817-body; Type: body; Serial: 011073000003040
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Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4

Medium: 1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; ¢=50.8; p = 1000
kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle+BT/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.435 mW/g

Body Worn - Middle+BT/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 12.7 VV/m; Power Drift = -0.074 dB

Peak SAR (extrapolated) = 0.658 W/kg

SAR(1 g) = 0.408 mW/g; SAR(10 g) = 0.252 mW/g

Maximum value of SAR (measured) = 0.437 mW/g
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Additional Testing for the Battery-T5000572AAAA-700mAh

4.35LeftHandSide-Cheek-GSM850-High+BT

Date/Time: 2007-4-10 20:11:32
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-High+BT(700mAnh)

DUT: GSM10212817-body; Type: body; Serial: 011073000003040
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Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e£.=41.8; p =
1000 kg/m’
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+BT(700mAh)/Area Scan (61x101x1): Measurement grid: dx=15mm,
dy=15mm
Maximum value of SAR (interpolated) = 0.717 mW/g

Cheek position - High+BT(700mAh)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 8.13 V/m; Power Drift = -0.187 dB

Peak SAR (extrapolated) = 1.08 W/kg

SAR(1 g) = 0.678 mW/g; SAR(10 g) = 0.450 mW/g

Maximum value of SAR (measured) = 0.717 mW/g
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4.36RightHandSide-Cheek-GSM850-High

Date/Time: 2007-4-10 18:53:27
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-High(700mAnh)
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.901 mho/m; e£.=41.8; p =
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Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High(700mAh)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.887 mW/g

Cheek position - High(700mAh)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 9.91 V/m; Power Drift = -0.118 dB

Peak SAR (extrapolated) = 1.30 W/kg

SAR(1 g) = 0.772 mW/g; SAR(10 g) = 0.526 mW/g

Maximum value of SAR (measured) = 0.819 mW/g
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4.37Body-Worn-GSM850-GPRS-Middle

Date/Time: 2007-4-10 17:08:24
Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-Middle-2.0cm(700mAnh)

DUT: GSM10212817-body; Type: body; Serial: 011073000003040
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Communication System: GSM850-GPRS Mode; Frequency: 836.4 MHz;Duty Cycle: 1:4

Medium: 850-Body Medium parameters used: f = 836.4 MHz; o = 0.942 mho/m; e=56.2; o = 1000
kg/m’®
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle(700mAh)2/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.06 mW/g

Body Worn - Middle(700mAh)2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 21.6 VV/m; Power Drift = -0.114 dB

Peak SAR (extrapolated) = 1.15 W/kg

SAR(1 g) = 0.979 mW/g; SAR(10 g) = 0.679 mW/g

Maximum value of SAR (measured) = 1.01 mW/g
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4.38LeftHandSide-Cheek-PCS1900-High+SD

Date/Time: 2007-4-10 11:35:17
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-High+SD(700mAnh)
DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.46 mho/m; £.=39.1; p =
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1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV 3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High+SD(700mAh)/Area Scan (61x101x1): Measurement grid: dx=15mm,
dy=15mm
Maximum value of SAR (interpolated) = 0.909 mW/g

Cheek position - High+SD(700mAh)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 4.18 V/m; Power Drift = -0.233 dB

Peak SAR (extrapolated) = 1.30 W/kg

SAR(1 g) = 0.809 mW/g; SAR(10 g) = 0.486 mW/g

Maximum value of SAR (measured) = 0.885 mW/g
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4.39RightHandSide-Cheek-PCS1900-High

Date/Time: 2007-4-10 11:03:47
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-High(700mAh)

DUT: GSM10212817-body; Type: body; Serial: 011073000003040
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Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3

Medium: PCS1900-Head Medium parameters used: f = 1909.8 MHz; o =1.46 mho/m; £.=39.1; p =
1000 kg/m’
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High (700mAh) 2/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.705 mW/g

Cheek position - High (700mAh) 2/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 6.23 V/m; Power Drift = -0.123 dB

Peak SAR (extrapolated) = 0.897 W/kg

SAR(1 g) = 0.628 mW/g; SAR(10 g) = 0.390 mW/g

Maximum value of SAR (measured) = 0.686 mW/g
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4.40Body-Worn-PCS1900-GPRS-Middle+SD

Test Laboratory: SGS-GSM

PCS1900-Body-Worn-GPRS-Middle-2.0cm+SD(700mAh)

DUT: GSM10212817-body; Type: body; Serial: 011073000003040

Date/Time: 2007-4-10 13:37:56
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Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4

Medium: 1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; ¢=50.8; p = 1000
kg/m’®

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2006-12-8

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle+SD(700mAh)/Area Scan (51x91x1): Measurement grid: dx=15mm,
dy=15mm
Maximum value of SAR (interpolated) = 0.551 mW/g

Body Worn - Middle+SD(700mAh)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 13.5 V/m; Power Drift = -0.153 dB

Peak SAR (extrapolated) = 0.647 W/kg

SAR(1 g) = 0.427 mW/g; SAR(10 g) = 0.263 mW/g

Maximum value of SAR (measured) = 0.439 mW/g



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 98 of 192

dB
— 0.000

— -2.98

-b.96

-8.94

-11.9

-14.9

0 dB =0.439mW/g

4A. Supplementary

Supplementary Results with New Headset

4A.1 GSM850-Body-Worn-Low-2.0cm-750mAh

Date/Time: 2008-5-29 12:39:56
Test Laboratory: SGS-GSM

GSM850-Body-Worn-Low-2.0cm-750
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DUT: KJ010AAQ1; Type: Head; Serial: 20080227

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 824.2 MHz; ¢ = 0.964 mho/m; ¢:=53.2; p =
1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD750/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.18 mW/g

Body Worn - Low BYD750/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 12.2 V/m; Power Drift = -0.159 dB

Peak SAR (extrapolated) = 1.55 W/kg

SAR(1 g) = 1.06 mW/g; SAR(10 g) = 0.702 mW/g

Maximum value of SAR (measured) = 1.14 mW/g
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4A.2 GSM850-Body-Worn-Mid-2.0cm-750mAh
Date/Time: 2008-5-29 11:07:43
Test Laboratory: SGS-GSM
GSM850-Body-Worn-Mid-2.0cm-750
DUT: KJ010AAOQ1; Type: Head; Serial: 20080227

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 836.4 MHz; o =0.98 mho/m; ¢.=53.1; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD750/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.00 mW/g

Body Worn - Middle BYD750/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 7.23 VV/m; Power Drift = -0.162 dB

Peak SAR (extrapolated) = 1.34 W/kg

SAR(1 g) = 0.910 mW/g; SAR(10 g) = 0.605 mW/g

Maximum value of SAR (measured) = 0.980 mW/g
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4A.3 GSM850-Body-Worn-High-2.0cm-750mAh

Date/Time: 2008-5-29 12:06:59
Test Laboratory: SGS-GSM
GSM850-Body-Worn-High-2.0cm-750

DUT: KJ0O10AAOQ1; Type: Head; Serial: 20080227
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Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 848.8 MHz; o =0.994 mho/m; ¢:=53.1; p =
1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High BYD750/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.14 mW/g

Body Worn - High BYD750/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 8.20 V/m; Power Drift = -0.039 dB

Peak SAR (extrapolated) = 1.53 W/kg

SAR(1 g) = 1.05 mW/g; SAR(10 g) = 0.696 mW/g

Maximum value of SAR (measured) = 1.13 mW/g
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4A.4 GSM850-Body-Worn-Low-2.0cm-750mAh BT
Date/Time: 2008-5-29 13:02:31
Test Laboratory: SGS-GSM
GSM850-Body-Worn-Low-2.0cm-750 BT
DUT: KJ010AAOQ1; Type: Head; Serial: 20080227

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 824.2 MHz; o = 0.964 mho/m; ¢:=53.2; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD750 BT/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.11 mW/g

Body Worn - Low BYD750 BT/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.9 V/m; Power Drift = -0.062 dB

Peak SAR (extrapolated) = 1.47 W/kg

SAR(1 g) = 1.02 mW/g; SAR(10 g) = 0.677 mW/g

Maximum value of SAR (measured) = 1.09 mW/g
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4A.5 GSM850-Body-Worn-Low-2.0cm-700mAh
Date/Time: 2008-5-29 13:24:44
Test Laboratory: SGS-GSM
GSM850-Body-Worn-Low-2.0cm-700 -2
DUT: KJ010AAOQ1; Type: Head; Serial: 20080227

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 824.2 MHz; o = 0.964 mho/m; ¢:=53.2; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD700/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.08 mW/g

Body Worn - Low BYD700/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 11.9 V/m; Power Drift = -0.082 dB

Peak SAR (extrapolated) = 1.44 W/kg

SAR(1 g) = 0.999 mW/g; SAR(10 g) = 0.663 mW/g

Maximum value of SAR (measured) = 1.08 mW/g
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4A.6 GSM850-Body-Worn-Low-2.0cm-700mAh BT
Date/Time: 2008-5-29 13:51:54
Test Laboratory: SGS-GSM
GSM850-Body-Worn-Low-2.0cm-700 BT
DUT: KJ010AAOQ1; Type: Head; Serial: 20080227

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 824.2 MHz; o = 0.964 mho/m; ¢:=53.2; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD700 BT/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.07 mW/g

Body Worn - Low BYD700 BT/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.7 V/m; Power Drift = -0.074 dB

Peak SAR (extrapolated) = 1.40 W/kg

SAR(1 g) = 0.971 mW/g; SAR(10 g) = 0.645 mW/g

Maximum value of SAR (measured) = 1.04 mW/g
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4A.7 GSM1900-Body-Worn-Low-2.0cm-750mAh
Date/Time: 2008-5-30 9:01:07
Test Laboratory: SGS-GSM
GSM1900-Body-Worn-Low-2.0cm-750
DUT: KJO10AAOQ1; Type: Head; Serial: 20080227

Communication System: PCS1900-GPRS Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:4

Medium: HSL1900-Body Medium parameters used: f = 1850.2 MHz; o = 1.53 mho/m; &:=52.7; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD750/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.535 mW/g

Body Worn - Low BYD750/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 8.84 V/m; Power Drift = -0.246 dB

Peak SAR (extrapolated) = 0.743 W/kg

SAR(1 g) = 0.493 mW/g; SAR(10 g) = 0.318 mW/g

Maximum value of SAR (measured) = 0.530 mW/g
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4A.8 GSM1900-Body-Worn-Mid-2.0cm-750mAh
Date/Time: 2008-5-30 8:33:11
Test Laboratory: SGS-GSM
GSM1900-Body-Worn-Mid--2.0cm-750
DUT: KJO10AAOQ1; Type: Head; Serial: 20080227

Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4

Medium: HSL1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; &:=52.6; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD750/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.657 mW/g

Body Worn - Middle BYD750/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 10.1 V/m; Power Drift = -0.102 dB

Peak SAR (extrapolated) = 0.934 W/kg

SAR(1 g) = 0.611 mW/g; SAR(10 g) = 0.391 mW/g

Maximum value of SAR (measured) = 0.653 mW/g
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4A.9 GSM1900-Body-Worn-High-2.0cm-750mAh
Date/Time: 2008-5-30 9:25:00
Test Laboratory: SGS-GSM
GSM1900-Body-Worn-Hig--2.0cm-750
DUT: KJO10AAOQ1; Type: Head; Serial: 20080227

Communication System: PCS1900-GPRS Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:4

Medium: HSL1900-Body Medium parameters used: f = 1909.8 MHz; o = 1.59 mho/m; &:=525; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn -High BYD750/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.628 mW/g

Body Worn -High BYD750/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 12.7 VV/m; Power Drift = -0.152 dB

Peak SAR (extrapolated) = 0.881 W/kg

SAR(1 g) = 0.573 mW/g; SAR(10 g) = 0.366 mW/g

Maximum value of SAR (measured) = 0.615 mW/g
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4A.10 GSM1900-Body-Worn-Mid-2.0cm-750mAh BT
Date/Time: 2008-5-30 11:16:53
Test Laboratory: SGS-GSM
GSM1900-Body-Worn-Mid-2.0cm-750-BT
DUT: KJ010AAOQ1; Type: Head; Serial: 20080227

Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4

Medium: HSL1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; &:=52.6; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD750 BT/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.684 mW/g

Body Worn - Middle BYD750 BT/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 14.3 VV/m; Power Drift = -0.162 dB

Peak SAR (extrapolated) = 0.947 W/kg

SAR(1 g) = 0.615 mW/g; SAR(10 g) = 0.394 mW/g

Maximum value of SAR (measured) = 0.658 mW/g



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 118 of 192

dB
— 0.000

—-2.78

-5.56

-8.34

-11.1

-13.9

0 dB = 0.658mW/g

4A.11 GSM1900-Body-Worn-Mid-2.0cm-700mAh
Date/Time: 2008-5-30 10:18:32
Test Laboratory: SGS-GSM
GSM1900-Body-Worn-Mid-2.0cm-700
DUT: KJ010AAOQ1; Type: Head; Serial: 20080227

Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4

Medium: HSL1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; &:=52.6; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD700/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.542 mW/g

Body Worn - Middle BYD700/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 12.8 VV/m; Power Drift = -0.014 dB

Peak SAR (extrapolated) = 0.787 W/kg

SAR(1 g) = 0.511 mW/g; SAR(10 g) = 0.325 mW/g

Maximum value of SAR (measured) = 0.542 mW/g
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4A.12 GSM1900-Body-Worn-Mid-2.0cm-700mAh BT
Date/Time: 2008-5-30 10:53:02
Test Laboratory: SGS-GSM
GSM1900-Body-Worn-Mid-2.0cm-700BT
DUT: KJ010AAOQ1; Type: Head; Serial: 20080227

Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4

Medium: HSL1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; &:=52.6; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD700 BT/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.543 mW/g

Body Worn - Middle BYD700 BT/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 13.1 V/m; Power Drift = -0.121 dB

Peak SAR (extrapolated) = 0.773 W/kg

SAR(1 g) = 0.495 mW/g; SAR(10 g) = 0.314 mW/g

Maximum value of SAR (measured) = 0.533 mW/g
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dB
— 0.000

— -2.86

-h.72

-8.b8

-11.4

-14.3

0 dB = 0.533mW/g
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Appendix

1. Photographs of Test Setup

Y= :_#
Fig.2 Photograph of the Tissue Simulant Fig.3 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for Liquid depth 15cm for Body-Worn

Left-Head Side
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1900MHz

| 15 em
- 15em ¢
‘_
Fig.4 Photograph of the Tissue Simulant Fig.5 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for Liquid depth 15cm for Body-Worn

Right-Head Side

Fig.7 Photograph of the Left Hand Side Tilt status



Order No: GSM10212817-3
Date: Jun. 3, 2008
Page: 125 of 192

Fig.8 Photograph of the Right Hand Side Cheek status

Fig.9 Photograph of the Right Hand Side Tilt status

Fig.10 Photograph of the BodyWorn status
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2. Photographs of the EUT
o) ]

“

Fig.12 Back View

3. Photographs of the battery

Fig.13 Battery TS001418AAAA-750mAh
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Fig.14 Battery TS000572AAAA-700mAh

4. Photograph of the charger

4

oL I e W

Fig.15 Charger

Fig.16 Headset- T5003308AAAA
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5. Probe Calibration certificate

Calibration Laboratory of AR

i, g Sehwsizerischer Kallbriardienst
Schmid & Partner G Fervice suises ditaionnage
Engineering AG i s Servizio evizzero di taraiura
Zrughaussirasse &3, 8004 Zurich, Switzerland @i‘ Swinn Callbation Sarvice
herredilod by e Swies Federsl Ofice of Metrskogy and Accsedilation Accratntion No.: SGS 108

The Swiss Accreditation Service i one of the signalonies o the EA
Wuitilateral Agreament for the recognition of calibration certificates

cum  BESESVEMRT. L EISEERE  DESEERRRIR

Tris calbration carilicaie dooumants the traceabilty (o national standarcs, which realize tha physical units of measunemanits (51}
Thea MAaRAUMEMAants and fha unpartanies with confidonoo probabilty ane ghen on the following pages and ans parl of the certificats.

Al calbrmtions have bean conduchad in e dosad [aboratony faciiby: eeironmant tempersture (22 = 357G and humidity < T0%.

Calration Equpmaend ussd (MLTE crileal for calbraiion)

Primary Siandams ID# Gal Dwate {Caibraned by, Certificans ho. | Schechiied Calibmton

Power moter E44138 GOAIZTIETE S-hpr-06 (METAS, Mo 251-00557) Ap il

Power sersor E44124 MIY4140527F 5-Ap-06 (METAS, Mo, 251-00557) BpeiT

Power senmor EA4124 YA S0B0GT 5-Ap-06 (METAS, No. 251-00557) Ape T

Releroncs 3 dB Atleruior SH: 55054 {36} 10-Aunz-06 (METAS. Mo 217-00582) AuigOF

Remlerencs 20 dB Aterusior SM: 55088 (20b) A-Api-06 (METAS, Mo, 251-00558) ApeiT

Remlerence 30 dB Atterusior Shi: 55120 {30b) 10-dus- 08 (METAS, Mo, 217-00503) Aug o7

Relerencs Probe ES30VI SN 33 2-Jan-06 [SFEAG, Mo, ES3-3013_Janl6} JaneliT

DAES SH: B54 21-Jun-0f [SPEAG, Mo, DAES-E54_Jundf) Jure T

Sinndards ]} Check Date [in house) Scheguied Check

RF gangracr HF §548C US3G4ZU01 700 4-Aug-B5 (SPEAG, in house chack Mov-08} in house check: Nov-0F

HNahwork Analyzer HP BTHIE UBaTIg0sEs 18-0c1-01 [SPEAG, in howse chech Ool-06) In house check: Ool-07
Function

Caibrated by  Tuchni

Approved by

This calbration Caificals snall ol be reproduced excapl in full wilhoul weitlen appecyal of the Bboraiony.

Carlificats Na: ES3-3088 Dec)B Page 1cf8
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g Srchwezerischer Halibrierdsnst

c Service suisse d'atalonnage
Bervizio swirzers di tarstura

&  swiss Calibration Service

Accraditation Mo SCS 108

Glossary:

TSL tissue simulating liquid

MORM:x Y2 sensitivity in free space

ConF sensitivity in TSL / NORMx vz

DCP diode compression point

Podarization ¢ o rotation around probe axis

Polarization & @ rotation around an axis that is in the plane normal to probe axis (at

measurement canter), |.e., & = 0is normal to probe axis

Callbration is Performed According to the Following Standards:

a)

b)

|EEE Sid 1528-2003, *IEEE Recommendad Practice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wirsless
Communications Devices: Measurement Techniques™, December 2003

CENELEC EN 50361, "Basic standard for the measurement of Specific Absorption Rate
related to human exposure to alectromagnetic fields from mobile phones (300 MHz - 3
GHz), July 2001

Methods Applied and Interpretation of Parameters:

NORMx, y.z: Assessed for E-fiald polarization & = 0 (f < 900 MHz in TEM-cell; f > 1800 MHz:
R22 waveguide). NORMx v,z are unhr intermediate values, ie., the uncertainties of
NORMy,y.z does not effect the E*-field uncertainty inside TSL (see below ConvF).
NORM({fix,y.z = NORMx, .z * frequency_respanse (see Frequency Response Chart). This
lingarization is implemented in DASY4 software versions |ater than 4.2, The uncertainty of
the frequency responss Is Includad in the stated uncertainty of ComeF.

DCPy. v,z DCP are numerical linearization parameters assessed based on the data of
power sweep (no uncertainty raquired). DCP does not depend on frequency nor media.

ConmvF and Boundary Effect Paramalers: Assessad in flat phantom using E-field (or
Temperature Transfer Standard for f < 800 MHz) and inside waveguide using analytical field
dislributions based on power measuremeants for f = 800 MHz. The same selups are used for
assessment of the parameters applied for boundary compensation (alpha, depth) of which
typical uncartainty values are given. These parameters are used in DASY4 software to
improve probe accuracy close to the boundary. The sensitivity in TSL corresponds lo
NORMzx,y.z " ConvF whereby the uncertainty comesponds to that given for ConvF. A
frequancy dependant ConvF is used in DASY version 4.4 and higher which allows
extending the validity from * 50 MHz to £ 100 MHz,

Spherical isotropy (30 dewviation from isofropy); in a field of low gradients realized using a
flat phantom exposed by a patch antenna.

Sensor Offset: The sensor offset corresponds to the offset of virtual measurement center
from the pml:lu tip {on probe axis), No tolerance reqguirad.

Cerificale Moo ES3-3088_Declf Page 20f9
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ES3DV3 SN:3088 December 12, 2006

Probe ES3DV3

SN:3088

Manufactured: July 20, 2005
Last calibrated: September 13, 2005
Recalibrated: December 12, 2006

Calibrated for DASY Systems

(Mode: non-compatible with DASY2 systam!)

Certificate No: ES3-3088_DecDf Page 3 of §
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ES3DV3 SN:3088 December 12, 2006

DASY - Parameters of Probe: ES3DV3 SN:3088

Sensitivity in Free Space™ Diode Compression®
Marm 131 2104%  pvivimp® DCF X g4 mv
Marm’Y 123 £104%  pVIVIm)? OGP Y 24 mv
NomZ 1.27 2 101% pl."u".l’l:"u"fn‘l}z DCPZ 83 m\

Sensitivity in Tissue Simulating Liquid (Conversion Factors)

Please see Page 8.

Boundary Effect

TSL 900 MHz Typlcal SAR gradient: § % per mm
Sangor Center to Phantom Surface Distance 30 mm 4.0 mm
SAR, [%] Wilhaut Correction Algorithm 24 0&
SAR, [H] \Wilth Cosmection Algonthm 1.0 0.0
TSL 1810 MHz Typical SAR gradient: 10 % per mm
Sensor Center o Phantom Surface Distance 30 mm 4.0 mm
SAR, %] Withoul Cosmection Algornithm T.E 4.5
AR, %) ‘With Carrection Algorithm 0.1 02

Sensor Offset

Probe Tip to Sersor Cenler 2.0 mm

The reported uncertainty of measurement is stated as the standard uncertainty of
measurament multiplied by the coverage factor k=2, which for a normal distribution
commesponds to a coverage probabliity of approximately 95%.

* The rrscsntes of MoemE ¥ 2 do nol affect tha E-fold uncertainty insids TSL (see Page B
A Mumenical Ineanzabon paramatad Acaftainty rol reguined.

Carfificate Mo: ES3-3088_DacHi Page 4ol 9
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ES3DV3 SN:3088 December 12, 2006

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)

{no

:

-
E
= 0.8
r 08
i
0.7
0E
0s 1 ! t
0 00 1000 1500 2000 2500 000
f k=]
—a—TEM —g—R22

Uncertainty of Frequency Response of E-field; £ 8.3% (k=2)

Cartificate Mo: ES3-3088_Decs Page Saf B
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ES3DV3 SN:3088 December 12, 2006

Receiving Pattern (¢), 9 = 0°

f = 1800 MHz, WG R22

f = 600 MHz, TEM ifi110EXX

—a—) —8-Y =#=7 =0=Tol —a—) =—#=Y =8=7F =—0—Tol

1.0

06 11 . ) S 0 - =30 MHZ
= D4 1 L ~— 100 MHz
iﬂ_j | | 156 O O O 5 e B0 Nl
.§ :'g“. S asppasattd 'W_ el —8— 1800 MEz

.4 14 = . 68 | —h— 2500 MHz

08 -

0.8

10

o G0 120 180 240 00 350

401

Unoertainty of Axial lsotropy Assessment: & 0.5% (k=2

Cerlificale Mo: ES3-3088_Dec0t Page&af 2
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ES3DV3 SN:3088 December 12, 2006

Dynamic Range f(SAR}.4)
(Waveguide R22, f = 1800 MHz)

1.E+T

1.E+S ¢

1E+5 |

1,E+4

1-E#*3

Input Signal V]

1E*2 fummimint

1.E+1

1E=D 4 | Il |
0000t 0001 oo 01 1 10 100
SAR [miiem}

= il compansated —— cOmpensated

Duo01 o.om LI ] 1
BAR [mWicm']

Uncertainty of Linearity Assessment: £ 0.6% (k=2)

Cartificats No; ES3-3088_DecDd Page TolB
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December 12, 2006

Conversion Factor Assessment

=800 MHz, WGLE RS (head)

f= 1810 MHz, WGLS R2I (head)

35 00
30 250
g 23 % 200
E 20 %
£ % 150
E15 =
H i Z 100
0.5 5.0 1
0o : : f o0 ! Y
o bl 40 B0 o 20 40 Bl
z[rmim] x[mm]
—0— Anatylical  —¢— Measwements —8—Analytical == Measurements
F[MHz] Validity [MHz]" TSL  Permiltivity Conductivity  Alpha  Depth  CemvF Uncertainty
a00 + 60/ +100 Head 415:25% 057T25% 100 118 B0 £ 11.08 (k=)
1810 £ 60/ + 100 Head 400=25% 1.4025% 073 139 507 +£11.0% (k=2)
2000 +50/+100 Head 400=5% 1402 5% 073 138 4,97 +11.08 (k=2)
2450 £ 50/+100 Head 302:5% 1.80256% 074 1.38 4689 = 11.8% (k=2)
200 + 50+ 100 Body 560+5% 1.05+5% 100 147 582 & 11.0% (k=2)
1810 =50/ 100 Body 533+5% 1.52+5% 1.04 1.18 468 +11.0%(k=2)
2000 £5072 100 Body 533+5% 1.52+5% 089 127 451+ 11.0% (k=2)
2450 £ 5012 100 Body S527+5% 1.85+5% 0B 1.2 433 + 11.8% (k=2)

“ The validity of 2 190 MMz only applios for DASY vi 4 and higher (soo Pago 2). The uncertainty is the RES
of tha CanyF unesrsinty a1 calibratisn Fagquarcy snd the uncartainty far the indicsted regquency band,

Certificale No: ES353088_Dec(é

Page B af 8
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ES3I0V3 SN:3088 December 12, 2006

Deviation from Isotropy in HSL
Errar (¢, ), f = 200 MHz

Error [dB]

a

-1 00080 --';I.W—lilﬁ-l} W-0.50--0.40 B-0.80-0.20 B -0.20-000
Ooooasn Be-040 Boss060 BOE-0.60 EOGe-100

Uncertalnty of Spherical Isolropy Assessment:  2.6% (k=2)

Cariificals Mo: E33-3088_DecDs Paga 8ol 9
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5 Sohwaiparscher Kalhrierdiens
c Bareion suless 4" iimionnsge

Servizdo svidero d mrelsa
5 swiss Callbration Seevice

Calibration Laboratory of
Schrid & Pariner

Enginaering AG
Zeaghausslrasse 43, 00 Zurick, Switzeriand

Accrediind oy the Swies Accmdiston Serikce (2A5)
T Srerisn Accredittion Sarvica |s one af tha signaterias oo the EA
Mutilaiseal wmwmn&ndmﬁwﬂﬂm cerifi=ses

Calibraiinn proced unssi

Al braton fak

e Hion of e caBbrred i

This callraton ca-icet: dotwmenls Fra Roeatilly e nahoral sAaecErTs, whicn iealize the pinyaisal units of Masguraments [l
Thnrrmmlanndiuumﬂﬂnhmuﬂhmiﬂmwpuﬂlnmmmmnﬁmmmmdum st of the carifieate.

Adi cafbrafons nam: iz povouched I Bhe chosed latanabony facliy: Ao, lenpesatune. (22 2 30 and humidiy < T

Catbrorion Bquipmert used IMATE osssl for caleaion)

Primany fiandards _|mF  ColDsba (Calbratec by, Cellzwano ) Buweduied Calibradien .
Power ooy E44 168 R4 BIERE Z5-Mar-O7 (METAS, Ho. 217 06T Fdar-nE

Fowaer sarmar E4£120 VEREL e 2B-Mard7 (METAS, No. 24700570} a8

Fomer sevean E4a12h YA 14 mE0ET P-Mar0F (AETAS, No. B17-00570) Mar-0f

Rafarmnon 3 dis AlENLAICT 3 35054 (e} By 07 (METAS, Mo, 217-LLT19] FAug 08

Raferonce 20 R Atarisior Sk S50B6 (F0E) piar OF (METAS. Mo, 217-I06T ) Wiaar-06

Pefaoires 20 dB Adarwuanor SN B8 (300} BrAun07 (METAS, Mo, 217-00720] L]

Aicbisgnce Pross EE30VE SN 3013 2-J108 [SPEAG, N ESN3_Jandd) Janiz

DAEd BM: B54 A1ApelF (SPEAG, No. GAES-654_Apr0T N 08

Secondary Slanlanis " |ip# Chwsak Saka {in hosuia] Srnestye Chack = |
RF generatar H BE4BC LIS T A |SPEAG, b cvck Ot 07 In house check: D06
Paatvak, Analyzar HP BTS3E [Wlocre=s ARk (SPEAG. I houss ol sk SoH0T) I hcams covach: Oob08

Calbrated by

Approved b

oy lesumd= January T8, AL
This Lﬂﬂ'ﬁﬂimﬂllﬂ: b regrndiinad ool in Tl wil hout willen spondsal of fhe bkcralary.

Carlificats Mo ES3-3088_JanDE Paga 1 ol 8
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ES3DV3 SN:3088 January 18, 2008

Probe ES3DV3

SN:3088

Manufactured: July 20, 2005
Last calibrated: December 12, 2008
Recalibrated: January 18, 2008

Calibrated for DASY Systems

[Mrie: nan-ror patibbe with CASYZ system!)

Cerificate Me: EG3-2083_sane Mage 3 ol @
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E5S3DV3 SN:3088 January 18, 2008

DASY - Parameters of Probe: ES3DV3 SN:3088

Sensitivity in Fres Space” Diode Compression”
Mormi L3 20a% pvivimy OCP X 02 mv
Py 126 &% pVIRimY’ DCR Y 93 mv
MormZ 124 = 100%  pVIVImME DCPZ 93 my

Sensitivity in Tissue Simulating Liguid (Convarsion Factors)

Flaase see Page 8,

Boundary Effect

TEL 900 MH=z Typical BAR gradient: 5 % par mm
Soenscr Center o Phankan Surfaoe Deslbarns 3.0 mm 4.0 mm
SARy, %l Wilhout Correction Algarithm 11.0 6.8
SRy, %] Willth Gomaction Algosithm ne 0.4
TSL 1750 MHz Typical SAR gradient: 10 % per mm
SarEar Canlar i Phaniom Sufacs Distancs A0 mm 4.0 mm
SR (%) Wahoul Corredion Akgeithn 9.6 51
SAR, [3] ‘Meh Coraction Slgorithm 0y [i%]
Sensor Offset
Prass Tig o Sensar Canber 2.0 mm

Tha reparted uneartainy of maasuramant is stated as the standard uncertainty of
measurement multiplied by the coverage factor k=2, which for a nermal distribution
correspands to a coverage probability of approximately 95%,

* The wrcataindes of NomiL¥.Z co not aflect ha E7-Beld uncartaingy inside T5L. isee Page B
* Mumerical Encanizetian parametor: unoeriainty not recu nd.

Carlizate Mo: ES53-3358_Jan08 Page 4ol &
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E33DV3 SN.3088 January 18, 2008

Frequency Response of E-Field
{TEM-Cell:ifi110 EXX, Waveguide: R22)

70 o O O O M 25

Fraquancy responss (normalized)

o 00 1600 1600 2000 2500 3000
F [Medz]

——TEM —m— 2T

Uneartainty of Frequency Responss of E-fiakd: + 6.3% [k=2)

Carilicate he: ES5-3088_Jan0a Page Gof &
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ES3DV3 Sh:3088 January 18, 2008

Receiving Pattern (¢), 5 =0°

=600 MHz, TEM ifi110EXX f=1800 MHz, WG R22

1.0 T 1

1 S I I S I I ) A I S I e T

oG | I S I || | { =g MHE |
E”"i T R !| 1 | & 100 Wz |
& 02— 7 9 N 500 Mk
T N 9 5 o st 8 G D b deiea cit lE T LY
a oal . [ | L] 1] |—a—os00mMbe |

-7l 6 ST I ] A ] T I O | [ | |

08 | | | | i

C B0 120 180 240 00 360
407

Uneertainty of Axial leotropy Assesement: £ 0.5% (k=2)

Canifizabs Ma: ESE-3088_JanDd Faga6odd
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ES3DV3 SN;3088 January 18, 2008

Dynamic Range f(SARy,..q4)

(Waveguide R22, f = 1500 MHz)

1'E+? — == ==

1E+& .
i

i
&

o
i

Input Signal L]

0001 oot at

SRS Bl B BRRRR
‘; Lt iy i
M= ""'1 |

BAR [mWem’]

Uncertainty of Linearity Assessment; £ 0.6% (k=2)

Certicatn Mow FE3-1088 _5niE Page 7010
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January 18, 2008

Conversion Factor Assessment

[ = D00 MHz, WGLS RS (hea
40 . A,
g | by g

SAR[mWiom'] (W

F= 1750 MHz, WGLS R22 (head) |
0.0

2]
=
1=

=1

SARIMWIem®] [ W
i

o) ‘ | 1] |
1.0 [ | |
05 | [ | A ! || |
oy | > 0 | | = | |
(] an £ &0 o 0 40 &
2mm] zfmm)]
| —=—snabtical  —e—Messursments | | | | ——pnayical  —o— Mmasuramants [ !
FlMiz]  Validity bz TSL  Parmitivily Conductivity flpha Depth  ConwF Unoertainty
800  £50/2 100 Hesd 415+8% 087 +5% 080 123 615+ 11.0% (k=7)
1760 + 60/ 2 100 Heomd 401 +£5% 137 25% 083 A8 S04 2 11.0% (k=2)
1950 + 504+ 100 Hesd d400+5% 1.40£5% 073 135 A.64 +£71.0% (k=2)
2450 & 607100 Head 300:5% 160&5% 070 1.3 4563 =11.8% (k=2)
00 £ 507 £ Body 550:25% 1.05+£5% 088 114 581+ 11.0% (k=2)
1750 +507 =100 Body 534:z5% 149:5% os1 117 482 + 11.0% (k=3)
1850 +80/+100 Body 533:56% 152&8% 084 123 160 2 11.0% (k=2)
2450 500100 Body SZ7t6% 1.85&8% 088 11T 413 # 118% (k=)

“ Tha validity af £ 100 MHz ondy applies for CASY v44 and higher (see Page 2) The uncerlainty is e RES
af the ConvF uncerfainty al calile i frequency and She uncertalngy for tha indicasd freqesncy Band.

Cordificats Mo: ES3-1088_Jan(8

Page 8 of&
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ES3DV3 SN:3088 January 18, 2008

Deviation from Isotropy in HSL~
Error {§, 3), f= 900 MHz

| ®.1.00 050 B-0.80-0,50 B-080-0.40 @-340-0.20 B-0.20-0.00 |
|[Doonnzo mosoo4r BO4008) BCENGS0 BOl-1nG |

Uneertainty of Spharlcal lestropy Assessment: £ 2.6% (k=2)

Corifcate ha: CSI-2080_JandE Faps B ol



